
Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-3 

 

 

 

 

 

 

 

 

CL-S621, CL-S621C & CL-S631 
 

Recommended Spare Parts List 
 

Revision Up List 

Sheet No. Rev. No. Date 

1/1 0 Oct. 5, 2010 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-4 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: Recommended Spare Parts List    Sheet No. 1/1 

  Rev. No. 0 

Maint. Class Item 
No. 

Location Part No. Part Name 
Q'ty/
Unit Worn Casual 

Remarks @ 

  1 2-8-1 JM66707-0 SA, Main PCB 1   For CL-S621 (CSA, CSE)  

  2 2-8-2 JM66721-0 SA, Main PCB 1   For CL-S631 (CSA, CSE, 
CHINA)  

  3 2-8-3 JM66709-0 SA, Main PCB 1   For CL-S621C (CHINA)  

  4 2-8-4 JM66719-0 SA, Main PCB 1   For CL-S621 (KOREA)  

  5 2-8-5 JM66726-0 SA, Main PCB 1   For CL-S631 (KOREA)  

  6 2-33-1 JM66850-0 Unit, Power Supply (100V)  1   For CSA  

  7 2-33-2 JM66855-1 Unit, Power Supply (200V)  1   For CSE, CHINA, KOREA  

  8 3-14 JM22701-0 SA, Platen 1     

  9 3-18 JM66715-1 SA, Head Up Sensor PCB 1     

 10 4-5-1 JM14705-0 SA, Head 1   For CL-S621/S621C  

 11 4-5-2 JM14706-0 SA, Head 1   For CL-S631  

 12 5-1 JM25704-0 SA, Motor 1     

 13 5-14 JM66730-1 SA, Reflective Sensor PCB 1     

 14 6-9 JM66725-0 SA, Transparent Sensor PCB 1     

 15 8-5 JM66724-0 SA, Ribbon PCB 1     

 16 8-8 JM35703-0 SA, Ribbon Motor R 1     

 17 8-9 JM35702-0 SA, Ribbon Motor F 1     

 18 8-20 JM68705-0 SA, Tension Sensor 2     

 19         

 20         



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-5 

 

 

 

 

 

 

 

 

 

 

 CL-S621, CL-S621C & CL-S631 
 

 Drawing No. 1 
 

 Parts List & Location for General Assembly 

Revision Up List 

Sheet No. Rev. No. Date 

1/2 0 Oct. 5, 2010 

2/2 0 Oct. 5, 2010 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-6 

DRAWING NO. 1  General Assembly (Rev. 0)  
 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-7 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: General Assembly   Sheet No. 1/2 

 Drawing No. 1  Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

1-1-1 SA, Top Cover Base JM56726-0 1 White  

1-1-2 SA, Top Cover Base JM56741-0 1 Black  

1-2 Screw, PHT (BH), M3.0x14 E10130-140F 7   

1-3-1 Cover, Connector JM56205-0 1 White  

1-3-2 Cover, Connector JM56243-0 1 Black  

1-4-1 Cap, Case U JM56102-0 1 White  

1-4-2 Cap, Case U JM56114-0 1 Black  

1-5-1 Cover, Connector Case U JM56226-0 1 White  

1-5-2 Cover, Connector Case U JM56244-0 1 Black  

1-6 -      - -   

1-7-1 Cover, Motor JM56225-1 1 White  

1-7-2 Cover, Motor JM56248-1 1 Black  

1-8-1 Cover, Front JM56206-0 1 White  

1-8-2 Cover, Front JM56245-0 1 Black  

1-9 SA, Ribbon Holder JM34710-1 2   

1-10 Screw, BH (N), M3.0x6 E00530-060WF 2   

1-11 Damper, Top Cover JM59906-0 1 FRT-C2-CTZ  

1-12 Nut, M3 (NI) E40130-000WF 1   

1-13 Label, FCC ICES VCCI-A TZ99901-0 1 For CSA  

1-14-1 Case U 621 JM56227-1 1 White  



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-8 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: General Assembly   Sheet No.2/2 

 Drawing No. 1  Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

1-14-2 Case U 621 JM56240-1 1 Black  

1-15-1 Label, CL-S621 JM99958-0 1 For CL-S621 (CSA, CSE, KOREA)  

1-15-2 Label, CL-S631 JM99959-0 1 For CL-S631 (CSA, CSE, CHINA, KOREA)  

1-15-3 Label, CL-S621C JM99973-0 1 For CL-S621C (CHINA)  

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-9 

 

 

 

 

 

 

 

 

 

 

 CL-S621, CL-S621C & CL-S631 
 

 Drawing No. 2 
 

 Parts List & Location for Unit, Base 

Revision Up List 

Sheet No. Rev. No. Date 

1/3 0 Oct. 5, 2010 

2/3 0 Oct. 5, 2010 

3/3 0 Oct. 5, 2010 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-10 

DRAWING NO. 2  Unit, Base (Rev. 0) 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-11 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: Unit, Base   Sheet No. 1/3 

 Drawing No. 2 Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

2-1-1 Unit, Ribbon JM34718-0 1 White (Ref. Drawing No. 8)  

2-1-2 Unit, Ribbon JM34719-0 1 Black (Ref. Drawing No. 8)  

2-2 Screw, PH, M3.0x6 E00530-060WF 2   

2-3 Screw, PHT (BH), M3.0x14 E10130-140F 4   

2-4-1 Unit, Mechanism 621 JM49815-0 1 For CL-S621/S621C (Ref. Drawing No. 3)  

2-4-2 Unit, Mechanism 631 JM49816-0 1 For CL-S631 (Ref. Drawing No. 3)  

2-5 Wire Tie C6701-202# 2 8432 L=100  

2-6 SA, Centro Cable JM67725-0 1   

2-7 Screw, PHT (ST#3), M3.0x5 E11130-050F 4   

2-8-1 SA, Main PCB JM66707-0 1 For CL-S621 (CSA, CSE)  

2-8-2 SA, Main PCB JM66721-0 1 For CL-S631 (CSA, CSE, CHINA)  

2-8-3 SA, Main PCB JM66709-0 1 For CL-S621C (CHINA)  

2-8-4 SA, Main PCB JM66719-0 1 For CL-S621 (KOREA)  

2-8-5 SA, Main PCB JM66726-0 1 For CL-S631 (KOREA)  

2-9 Sheet, Main PCB JM44116-0 1   

2-10 Screw, PHT (BH), M3.0x8 E10130-080F 7   

2-11 Plate, Main PCB 621 JM44122-0 1   

2-12 Plate, Parallel IF Cover JN54109-0 1   

2-13 Screw, BHT (ST), M3.0x5 E14030-050WF 2   

2-14 Washer, EXT.T, 3 (NI) E50730-000WF 3   



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-12 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: Unit, Base   Sheet No. 2/3 

 Drawing No. 2 Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

2-15 Lock Screw (Inch) C6390-049# 2 HFS-4S-B1W  

2-16 Plate, Earth JM54101-0 1   

2-17 Sheet, Earth L JM44115-0 1   

2-18 Sheet, Earth R JM44114-0 1   

2-19 Cable, Ope-Pane JM67900-1 1   

2-20 SA, Core JM59701-0 1   

2-21 Cushion, Ope-Pane Cover JM59904-0 1   

2-22 Cushion, Ope-Pane Cable JM59903-0 1   

2-23-1 Unit, Control Panel JM56805-0 1 For CSA, CSE/White (Ref. Drawing No. 7)  

2-23-2 Unit, Control Panel JM56808-0 1 For CSA, CSE/Black (Ref. Drawing No. 7)  

2-23-3 Unit, Control Panel JM56810-0 1 For CHINA/Black (Ref. Drawing No. 7)  

2-23-4 Unit, Control Panel JM56812-0 1 For KOREA/Black (Ref. Drawing No. 7)  

2-24 Nut, M4 E40140-000F 2   

2-25 Leg, Case L F JM59902-0 2   

2-26-1 Case L JM56201-0 1 White  

2-26-2 Case L JM56239-0 1 Black  

2-27 Leg, Case L R JM59901-0 2   

2-28 Screw, BH, M4.0x4 (NI) E00540-040WF 2   

2-29 Washer, EXT.T, 4 (NI) E50740-000WF 2   

2-30 Screw, BH (N), M3.0x6 E00530-060WF 1   



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-13 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: Unit, Base   Sheet No. 3/3 

 Drawing No. 2 Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

2-31 Sheet 2, Main PCB JM44123-0 1   

2-32 SA, Power Cable JM67745-1 1   

2-33-1 Unit, Power Supply (100V)  JM66850-0 1 For CSA  

2-33-2 Unit, Power Supply (200V)  JM66855-1 1 For CSE, CHINA, KOREA  

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-14 

 

 

 

 

 

 

 

 

 

 

 CL-S621, CL-S621C & CL-S631 
 
 Drawing No. 3 
 
 Parts List & Location for Unit, Mechanism 

Revision Up List 

Sheet No. Rev. No. Date 

1/2 0 Oct. 5, 2010 

2/2 0 Oct. 5, 2010 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-15 

DRAWING NO. 3  Unit, Mechanism (Rev. 0) 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-16 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: Unit, Mechanism   Sheet No. 1/2 

 Drawing No. 3 Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

3-1 Screw, BH (N), M3.0x3 E00530-030WF 1   

3-2 Plate, Cable Guide JM34123-0 1   

3-3 Wire Tie C6701-202# 2 8432 L=100  

3-4 Shaft, Head Holder JM42007-0 1   

3-5 Screw, PH, M3.0x6 E00130-060F 1   

3-6-1 Unit, Head-TT 621 JM19802-0 1 For CL-S621/S621C (Ref. Drawing No. 4)  

3-6-2 Unit, Head-TT 631 JM19803-0 1 For CL-S631 (Ref. Drawing No. 4)  

3-7 Spring, Head Up JM13601-0 1   

3-8 Spring2, Head Up JM13605-0 1   

3-9 Screw, BH (N), M3.0x6 E00530-060WF 2   

3-10 Bracket, Motor Cover JM44118-0 1   

3-11 Screw, PH (SW+PW), M4.0x16 E00940-160F 1   

3-12 E-Ring, 4 E60340-000F 1   

3-13 Hook, Head Up Spring 2 JM14112-0 1   

3-14 SA, Platen JM22701-0 1   

3-15 SA, Ribbon Cable JM67770-0 1   

3-16 Unit, PF JM49814-0 1  (Ref. Drawing No. 5)  

3-17 SA, Head Up Sensor Cable JM67715-1 1   

3-18 SA, Head Up Sensor PCB JM66715-1 1   

3-19 Screw, PH, M2.0x4 E00120-040F 4   
 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-17 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: Unit, Mechanism   Sheet No. 2/2

 Drawing No. 3  Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

3-20 Unit, Sensor U JM29701-1 1 (Ref. Drawing No. 6)  

3-21-1 Label 2, Caution Head AH90935-0 1 For CSA, CSE, KOREA  

3-21-2 Label, Caution Head (CHINA) AM90901-0 1 For CHINA  

3-22-1 Label 7, Caution Head AR99902-0 1 For CSA  

3-22-2 Label 6, Caution Head AR99901-0 1 For CSE, KOREA  

3-23 Label, Head Adjust JM99982-0 1   

3-24 Label, Head Balance JM99981-0 1   

      

      

      

      

      

      

      

      

      

      

      

      

      

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-18 

 

 

 

 

 

 

 

 

 

 

 CL-S621, CL-S621C & CL-S631 
 
 Drawing No. 4 
 
   Parts List & Location for Unit, Head-TT 

Revision Up List 

Sheet No. Rev. No. Date 

1/2 0 Oct. 5, 2010 

2/2 0 Oct. 5, 2010 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-19 

DRAWING NO. 4  Unit, Head-TT (Rev. 0) 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-20 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: Unit, Head-TT   Sheet No. 1/2 

 Drawing No. 4 Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

4-1 Bushing, Head JM11201-0 2   

4-2 Bracket, Head JM14101-0 1   

4-3 Screw, PH, M3.0x6 E00130-060F 5   

4-4 SA, Head Cable (3-Input) JM67711-1 1   

4-5-1 SA, Head JM14705-0 1 For CL-S621/S621C  

4-5-2 SA, Head JM14706-0 1 For CL-S631  

4-6 Spring, Head L JM13603-0 1   

4-7 SA, Head Holder Base JM14704-1 1   

4-8 Screw, PH, M3.0x5 E11130-050F 1   

4-9 Holder, Guide Sensor U JM14211-0 1   

4-10 Lever, Head Balance JM14203-0 1   

4-11 Spring, Head R JM13602-0 1   

4-12 SA, Head Adjust JM14720-0 1   

4-13 Cam, Head Balance JM19203-0 1   

4-14 Pivot, Head Balance Cam JM12201-0 1   

4-15 Guide, Head Cable JM14212-1 1   

4-16 Plate, Head Earth JM14105-0 1   

4-17 Screw, PH, M3.0x3 E00130-030F 2   

4-18 Screw, PH, M3.0x8 E00130-080F 1   

4-19 Guard, Head Connector JM19902-0 1 CE-016   



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-21 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: Unit, Head-TT   Sheet No. 2/2 

 Drawing No. 4 Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

4-20 Screw, BH (N), M3.0x6 E00530-060WF 1   

4-21 Shim, Head Adjust JM14106-0 - May be installed at the factory.   

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      

      



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-22 

 

 

 

 

 

 

 

 

 

 

 CL-S621, CL-S621C & CL-S631 
 
 Drawing No. 5 
 
 Parts List & Location for Unit, PF 

Revision Up List 

Sheet No. Rev. No. Date 

1/2 0 Oct. 5, 2010 

2/2 0 Oct. 5, 2010 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-23 

DRAWING NO. 5  Unit, PF (Rev. 0) 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-24 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: Unit, PF   Sheet No. 1/2

 Drawing No. 5  Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

5-1 SA, Motor JM25704-0 1   

5-2 Screw, PH, M3.0x3 E00130-030F 2   

5-3 Screw, PH, M3.0x6 E00130-060F 1   

5-4 SA, Main Plate L JM44711-0 1   

5-5 Gear, PF2 JM20202-0 1   

5-6 Gear, PF Idle JM20203-0 1   

5-7 Gear, PF1 JM20201-0 1   

5-8 SA, Plate Peeler JM44709-0 1   

5-9 Frame, Main JM44101-0 1   

5-10 Wire Tie C6701-202# 2 8432 L=100  

5-11 SA, Sensor Holder L JM24701-0 1   

5-12 Spring, Friction PG JM23604-0 1   

5-13 Screw, No.0, PHT (BT#1), M2.0x3 E11920-030F 1   

5-14 SA, Reflective Sensor PCB JM66730-1 1   

5-15 SA, Reflective Sensor Cable JM67720-1 1   

5-16 Guide, Paper Set JM44202-2 1   

5-17 Shaft, Sensor Guide JM42008-0 1   

5-18 Spring, Head Lock JM43601-0 1   

5-19 E-Ring, 2.5 E60325-000F 1   

5-20 Lever, Head Lock JM44203-0 1   



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-25 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: Unit, PF   Sheet No. 2/2

 Drawing No. 5  Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

5-21 SA, Main Plate R JM44702-0 1   

5-22 Screw, No.0, PH (#1), M2.6x6 E01626-060F 1   

5-23 Holder, Guide Sensor L JM44207-0 1   

5-24 Label 5, Caution Head AK99925-0 1   

5-25 Washer, EXT.T, 3 (NI) E50730-000WF 5   

5-26 Screw, BH (N), M3.0x6 E00530-060WF 5   

5-27 Plate, Friction PG JM24117-0 1   

5-28 Spring, Friction SEN L JM23603-0 1   

5-29 Plate, Friction SEN L JM24116-0 1   

5-30 Screw, PH, M3.0x5 E11130-050F 1   

      

      

      

      

      

      

      

      

      

      

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-26 

 

 

 

 

 

 

 

 

 

 

 CL-S621, CL-S621C & CL-S631 
 

 Drawing No. 6 
 

 Parts List & Location for Unit, Sensor U 

Revision Up List 

Sheet No. Rev. No. Date 

1/1 0 Oct. 5, 2010 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-27 

DRAWING NO. 6  Unit, Sensor U (Rev. 0) 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-28 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: Unit, Sensor U   Sheet No. 1/1 

 Drawing No. 6  Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

6-1 Cover, Head Wire JM44201-2 1   

6-2 Spring, Sensor Frame JM23602-0 1   

6-3 Screw, PH, M2.6x3 E00126-030F 2   

6-4 Cap, Sensor Frame L JM24210-0 1   

6-5 Washer, Plain, 2x5x03 E50120-003F 1   

6-6 Screw, PHT (PT), M2.0x8 E10120-080F 1   

6-7 Holder, Sensor U JM24205-3 1   

6-8 Spring, Friction SEN U JM23605-0 1   

6-9 SA, Transparent Sensor PCB JM66725-0 1   

6-10 Screw, No.0, PHT (BT#1), M2.0x3 E11920-030F 1   

6-11 SA, Transparent Sensor Cable JM67705-2 1   

6-12 Cap, Sensor Cable U JM24212-0 1   

6-13 Frame, Sensor Holder U JM24150-0 1   

6-14 Screw, PH, M3.0x6 E00130-060F 1   

6-15 Cap, Sensor Frame R JM24211-0 1   

6-16 Tape, Sensor Cable U JM24105-0 1   

6-17 Plate, Friction SEN U JM24118-0 1   

      

      

      
 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-29 

 

 

 

 

 

 

 

 

 

 

 CL-S621, CL-S621C & CL-S631 
 

 Drawing No. 7 
 

   Parts List & Location for Unit, Control Panel 

Revision Up List 

Sheet No. Rev. No. Date 

1/1 0 Oct. 5, 2010 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-30 

DRAWING NO. 7  Unit, Control Panel (Rev. 0) 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-31 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: Unit, Control Panel   Sheet No. 1/1 

 Drawing No. 7 Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

7-1-1 Cover, Ope-Pane JM56204-0 1 For CSA, CSE/White  

7-1-2 Cover, Ope-Pane  JM56242-0 1 For CSA, CSE/Black  

7-1-3 Cover, Ope-Pane  JM56252-0 1 For CHINA/Black  

7-1-4 Cover, Ope-Pane  JM56258-0 1 For KOREA/Black  

7-2 Switch, Key JM56253-0 1   

7-3 LED, Window JM56208-0 1   

7-4 SA, Ope-Pane PCB JM66720-1 1   

7-5 Screw, PHT (PT), M3.0x6 E10130-060F 3   

      

      

      

      

      

      

      

      

      

      

      

      
 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-32 

 

 

 

 

 

 

 

 

 

 

 CL-S621, CL-S621C & CL-S631 
 

 Drawing No. 8 
 

 Parts List & Location for Unit, Ribbon 

Revision Up List 

Sheet No. Rev. No. Date 

1/3 0 Oct. 5, 2010 

2/3 0 Oct. 5, 2010 

3/3 0 Oct. 5, 2010 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-33 

DRAWING NO. 8  Unit, Ribbon (Rev. 0) 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-34 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: Unit, Ribbon   Sheet No. 1/3 

 Drawing No. 8  Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

8-1 Screw, PH (N), M3.0x4 E00130-040WF 8   

8-2-1 SA2, Ribbon Unit Fan      - 1 White (Ref. Drawing No. 9)  

8-2-2 SA2, Ribbon Unit Fan      - 1 Black (Ref. Drawing No. 9)  

8-3-1 Cover R, Ribbon Unit JM34201-0 1 White  

8-3-2 Cover R, Ribbon Unit JM34221-0 1 Black  

8-4 Insulator, Ribbon Board JM34120-1 1   

8-5 SA, Ribbon PCB JM66724-0 1   

8-6 Screw, BH, M3.0x6 (NI) E00530-060WF 4   

8-7 Screw, PH, M2.6x3 E00126-030F 4   

8-8 SA, Ribbon Motor R JM35703-0 1   

8-9 SA, Ribbon Motor F JM35702-0 1   

8-10 Screw, PH (PW), M2.0x8 E00620-080F 2   

8-11 SA, Tension Adjust Lever F JM34711-0 1   

8-12 Shaft, Tension Adjust JM32011-0 2   

8-13 Screw, PH, M1.7x4 E01617-040F 2   

8-14 SA, Ribbon Sub Adjust Lever F JM34713-0 1   

8-15 Spring F, Ribbon Tension JM33602-1 2   

8-16 Screw, No.0, TFH, M2x3 (NI) E03920-030WF 4   

8-17 Cover, Ribbon Tension Adjust JM34112-0 2   

8-18 Screw, No.0, TFH, M2x3 (NI) E03920-030WF 6   



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-35 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: Unit, Ribbon   Sheet No. 2/3 

 Drawing No. 8 Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

8-19 Cam, Tension Base Adjust JM39201-0 2   

8-20 SA, Tension Sensor JM68705-0 2   

8-21 Bush 2, Ribbon Guide Roller JM31202-0 4   

8-22 Screw, BH, M3.0x3 (NI) E00530-030WF 8   

8-23 Screw, No.0, TFH (BH), M2x4 (NI) E15920-040WF 4   

8-24 SA, Ribbon Sensor Frame F JM34702-1 1   

8-25 SA, Ribbon Tension Shaft F JM34715-0 1   

8-26 Sheet, Static Eliminator 621 JM29909-0 1   

8-27 SA, Tension Adjust Lever R JM34712-0 1   

8-28 SA, Ribbon Sub Adjust Lever R JM34714-0 1   

8-29 Spring R, Ribbon Tension JM33605-0 2   

8-30 SA, Ribbon Sensor Frame R JM34703-1 1   

8-31 SA, Ribbon Tension Shaft R JM34716-0 1   

8-32 Screw, No.0, THF, M2x3 (NI) E03920-030WF 2   

8-33 Plate, Ribbon Washer JM34122-0 2 CC-0205-05B  

8-34 SA, Holder R Shaft JM31701-0 2   

8-35 Spring, Ribbon Return JM33601-0 2   

8-36 Gear 5R, Ribbon JM30204-0 1   

8-37 Gear 4, Ribbon JM30203-1 2   

8-38 Gear 1, Ribbon JM30201-0 2   



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-36 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: Unit, Ribbon   Sheet No. 3/3 

 Drawing No. 8 Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

8-39 Gear 3, Ribbon JM30205-0 2   

8-40 E-Ring, 4 E60340-000F 2   

8-41 Gear 2, Ribbon JM30202-0 2   

8-42 Gear 5F, Ribbon JM30206-0 1   

8-43 Screw, PHT (#2), M3.0x8 (NI) E10130-080WF 2   

8-44 Catch, Ribbon Holder JM34203-0 2   

8-45 Knob, Ribbon Unit JM34204-0 1   

8-46 SA1, Ribbon Unit Base Plate JM34707-0 1   

      

      

      

      

      

      

      

      

      

      

      

      
 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-37 

 

 

 

 

 

 

 

 

 

 

 CL-S621, CL-S621C & CL-S631 
 

 Drawing No. 9 
 

 Parts List & Location for SA2, Ribbon Unit Fan 

Revision Up List 

Sheet No. Rev. No. Date 

1/1 0 Oct. 5, 2010 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-38 

DRAWING NO. 9  SA2, Ribbon Unit Fan (Rev. 0) 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-39 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: SA2, Ribbon Unit Fan   Sheet No. 1/1 

 Drawing No. 9  Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

9-1-1 Cover L, Ribbon Unit JM34202-0 1 White  

9-1-2 Cover L, Ribbon Unit JM34220-0 1 Black  

9-2 -      - -   

9-3 Screw, BHT (#2), M3X6 (NI) E10530-060WF 4   

9-4 SA, Fan JM68702-0 1   

9-5 Bracket, Ribbon Fan JM34116-0 2   

9-6 Washer, Plain, 3x8x05 E50130-005WF 4   

9-7-1 Cap. Ribbon Cover JM56115-0 1 White  

9-7-2 Cap. Ribbon Cover JM56116-0 1 Black  

      

      

      

      

      

      

      

      

      

      

      
 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-40 

 

 

 

 

 

 

 

 

 

 

 CL-S621, CL-S621C & CL-S631 
 
 Drawing No. 10 
 
 Parts List & Location for Accessories 

Revision Up List 

Sheet No. Rev. No. Date 

1/1 0 Oct. 5, 2010 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-41 

DRAWING NO. 10  Accessories (Rev. 0) 

 



Chapter 5. Parts Lists 

CL-S621, CL-S621C & CL-S631 5-42 

PARTS LIST for CL-S621, CL-S621C & CL-S631 TITLE: Accessories   Sheet No. 1/1 

 Drawing No. 10  Rev. No. 0 

Location Part Name Part No. 
Q'ty/ 
Unit 

Remarks @ 

10-1-1 Cord Set (UL/CSA) C6009-000# 1 For CSA  

10-1-2 Cord Set (OE Straight) C6009-200# 1 For CSE, KOREA  

10-1-3 Cord Set (UK) C6009-300# 1 For CSE, KOREA  

10-1-4 Cord Set (CHINA) C6009-800# 1 For CHINA  

10-2 Shaft, Paper JM79202-0 1   

10-3 Flange, Paper Wide JM79201-0 1   

10-4 Ribbon Core 25x114 JM39902-0 1   

- Cleaner, Head JM79904-0 1   

- Manual, User's (CD-R) JN74924-2 1 For CSA, CSE  

- Manual, User's (CD-R) JN74939-1 1 For CHINA  

- Manual, User's (CD-R) JM74950-0 1 For KOREA  

- Guide, Quick-Start JM74981-0 1 English version  

- Guide, Quick-Start JM74953-0 1 For CHINA  

- Guide, Quick-Start JM74949-0 1 For KOREA  

- Label, Paper (Accessory) JN79902-0 1   

- Ribbon JM39901-0 1   

      

      

      

      
 


